
GOPA-Infra 1 

  
 

India – “Environmental Infrastructure in Industrial Parks” under the project “Sustainable Environment-friendly Industrial 
Production (SEIP) - Phase II   

Guidelines 

GUIDELINES FOR WASTEWATER CONVEYANCE SYSTEMS, STORM 
WATER MANAGEMENT AND COMMON EFFLUENT TREATMENT 

PLANTS IN INDUSTRIAL PARKS 
(Draft / Vs. 0.3) 

 

INDIA 
 

Consultancy services for "Environmental Infrastructure in Industrial Parks” 
under the project “Sustainable Environment-friendly Industrial Production” – 
(SEIP) Phase 2" 

 

PN 18.2074.5-001.00 

October 2020 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 



GOPA-Infra 2 

  
 

India – “Environmental Infrastructure in Industrial Parks” under the project “Sustainable Environment-friendly Industrial 
[...]
of fulfilling the legal obligations of each industry member of the CETP. This procedure is based 

on the volume and degree of noxiousness of wastewater contributed to the system for an 

equitable distribution of annualized financial burden, which was developed by Malz and used 

in USA. 

The factors considered in cost computation are volume, degree of noxiousness ‘S’ of 

wastewater and dilution factor ‘V’ to ensure survival of fish (48 hr. exposure). 

 

𝑉 =
𝐴

𝐴0

+
𝐵

𝐵0

+  
𝑇𝐷𝑆

𝑇𝐷𝑆0

+ 𝐹 − 1  

 

Where  

A = Settleable matter, mg/L  

B = COD of settled sample, mg/L  

TDS = Total dissolved solids mg/l  

F = Fish Toxicity  

Ao, Bo & TDSo = Effluent Discharge Standards as specified by SPCB.  

The noxiousness degree ‘S’ is estimated from the dilution factor, V expressed in appropriate slabs 

rather than in discrete numbers to account for deviation in sampling and analysis of wastewater. 

 

Dilution Value (V) Noxiousness Degree (S) 

1-2 1 

3-4 2 

4-6 3 

6-7 4 

 

Annual treatment cost apportioned to each polluter is calculated as follows: 

 

𝐶𝑜𝑠𝑡 𝑆ℎ𝑎𝑟𝑒 =
𝑆 × 𝑄 × 𝑍

∑  (𝑆𝑋𝑄)
 



Page 68 of 106 

 

India – “Environmental Infrastructure in Industrial Parks” under the project “Sustainable Environment-friendly Industrial 
Production (SEIP) - Phase II   

Guidelines 

 

Q = Annual flow of an individual industry 
Z = Total cost of collection/ conveyance & treatment 

 

Note: The formula for calculating dilution factor, V and slabs for determining degree of 
noxiousness, S can be appropriately changed to suit specific case. 

6.4.4 ROMAN FORMULATION:  

In Roman Formulation, it is presumed that the scale of operation makes the overall treatment cost in a 

CETP comparatively less than the cost to be borne by individual small-scale units on their own. Roman 

(74) proposed the following formula, which is widely used in Poland to calculate the share of each 

participating member units of the CETP.  

 
 

𝐼𝑢 =
𝑄𝑢

𝑄
𝑋 [𝐼𝑂 × (𝐼 + (

𝑆𝑢 − 𝑆

𝑆
) × 𝑒) + 𝐼𝑑 

 

Iu Amount expressing share of the participating industrial unit 

Qu Average daily effluent flow from the given industrial plant discharged to the 
CETP in m3/day. 

Q Average daily effluent flow from all industrial plants discharged to the CETP in 
m3/day. 

Io Construction Costs of the CETP 

Id Construction costs of all additional facilities for transport of effluents to the 
CETP, expressed as BOD5 in kg O2/m3. 

Su Average Strength of the mixture of the given industrial unit, expressed as BOD5 
in kg O2/m3 

S Average Strength of the mixture of all effluents discharged to the CETP, 
expressed as BOD5 in kg O2/m3 

e Cost of the treatment plant units depending on the pollution load to 
construction costs to the whole treatment plant 

 

Roman Formulation is propounded on two assumptions, viz. 

(i) The share towards cost of building a CETP should correspond to the amount and strength 
of discharged effluent. 

(ii) The cost of effluent conveyance facilities to the CETP to be shared proportionate to the 
quantum of effluent discharged by each member unit, irrespective of the distance of 
transport. 

The amount of penalties for transgression of requirements for effluent discharge depends on the 

pollution load contained in the discharged effluent above the admissible limit and the type of polluting 

matter. The penalties imposed are much higher than the actual cost incurred for the treatment. In 

Poland, Penalties and imprisonment were applied depending on the size of damage caused by the 

pollution. 

6.4.5 CHEMTECH FORMULATION:  

This formulation was developed by Chemtech Consultants (80) and is based on the proportion of the 

CETP usage. Industries are to pay according to the load they impose on the CETP – both in terms of 

hydraulic load (volume of effluent) and Pollutant load (chemical, physical and biological conditions 

of the waste) that have direct influence on the capital and operational cost of CETP.  

The formulation is as given below: 



Page 69 of 106 

 

India – “Environmental Infrastructure in Industrial Parks” under the project “Sustainable Environment-friendly Industrial 
Production (SEIP) - Phase II   

Guidelines 

 

𝐶𝐶(𝑖) =
𝑄(𝑖)

𝑄(𝑇)

× 𝐶𝐶(𝑄) + ⌈0.5 ×  
𝐵(𝑖)

𝐵(𝑇)

+  0.5 ×  
𝐶(𝑖)

𝐵𝐶(𝑇)

 ⌉  ×  𝐶𝐶(𝐵)  = 𝑎 × 𝐶𝐶(𝐴) 

 
 

CCi Capital Cost contribution by the ith industry (INR) 

Qi Volume of Wastewater generated by the ith industrial plant and discharged to 
the CETP in m3/day. 

Q(T) Total Wastewater flow to the CETP in m3/day. 

CC(Q) Flow dependent cost of the CETP (INR) 

B(i) BOD load of the effluent from the ith industrial plant and discharged to the CETP 
in kg/day. 

B(T) BOD capacity of CETP in kg/day 

C(i) COD load of the effluent from the ith industrial plant and discharged to the CETP 
in kg/day. 

C(T) COD capacity of CETP in kg/day 

CC(B) BOD and COD Capacity dependent cost of the CETP (INR) 

CC(A) Cost of Common facilities for the CETP (INR) 

a Factor that is a function of the ith industry’s design flow. 

 

Cost of neutralisation is not considered, as this operation should be part of pre-treatment by 
the individual industry. 

Connection fees: Recommended to be charged separately based on the actual cost of labour 
and materials at the time of connection, distance from collection system, size of piping and 
other existing conditions at site. 

Recovery of Operations & Maintenance Costs: 

 The suggested formula for calculating O&M recovery from individual units is as follows: 

 

𝐶𝑀(𝑖)  =
𝑄(𝑖) 

𝑄(𝑇)

 × 𝐶𝑀(𝑇)  × 𝑃𝐹(𝑖) 

 

CM(i) Operation & Maintenance Cost for the ith industry (INR) 

CM(T) Total Operation & Maintenance Cost of the CETP (INR) 

PF(i) Pollution Factor for the ith industry 

 

PF(𝑖) = 0.5 ×  
BOD(𝑖) + 200

600
 +  0.5 ×  

COD(𝑖) + 500

1500
 

 
If BOD(i) and or COD(i) values result in PF(i) < 1, then PF(i) = 1 
 
It is convenient to express the individual industry’s contribution as a combined figure, 
capturing the Cost for Capital Recovery as well as the Operations & Maintenance costs. This 
will allow the SIDC or if the CETP Operator is a private investor to recover all costs plus profit. 
The formulas maybe combined to work out a single payment schedule and is as follows: 
 

𝐶𝑂(𝑖)  =
𝑄(𝑖) 

𝑄(𝑇)

 × 𝑃𝐹(𝑖)  × 𝐶𝑂(𝑇) + 𝐴 

 

CO(i) Total Annual Contribution by the ith industry (INR) 

CO(T) Total Income required by the CETP Operator (INR) 



Page 70 of 106 

 

India – “Environmental Infrastructure in Industrial Parks” under the project “Sustainable Environment-friendly Industrial 
Production (SEIP) - Phase II   

Guidelines 

A Minimum contribution by each industry 

 

PF(𝑖) = 0.5 ×  
BOD(𝑖)+200

600
 +  0.5 ×  

COD(𝑖)+500

1500
;    for PF(i) > 1.0 

 
 

PF(𝑖) = 0, 𝑓𝑜𝑟 𝑃𝐹(𝑖) < 1.0 

 

6.4.6 GRADUATED PAYMENT FORMULATION: 

Graduated Payments Formulation is based on the following concept: 

i. Large industries pay marginally higher cost  
ii. Cost paid by smaller industries is fixed as minimal amount thus eliminating intricate 

accounting procedures. 

Generally, large industries are few in number in any industrial estate, but are the major contributors 

to the flow. A differential pricing mechanism could help the industries in micro and small scale 

industrial units contributing to less than 10 m3/day of effluents to pay a minimal fixed amount for 

being connected to the CETP. 

The Chemtech Formulation for the annual contribution from each industry, CO(i), can be easily 

corrected by eliminating all but the minimum contribution, A for small industries:  

 

𝐶𝑂(𝑖)  =
𝑄(𝑖) 

𝑄(𝑇)

 × 𝑃𝐹(𝑖)  × 𝐶𝑂(𝑇);   𝑓𝑜𝑟 𝑄(𝑖) > 10 𝑚3/𝑑𝑎𝑦 

 

𝐶𝑂(𝑖)  = 𝐴;   𝑓𝑜𝑟 𝑄(𝑖)  < 10 𝑚3/𝑑 

 

 

 



Page 71 of 106 

 

India – “Environmental Infrastructure in Industrial Parks” under the project “Sustainable Environment-friendly Industrial 
Production (SEIP) - Phase II   

Guidelines 

 

ANNEXURES 



Page 72 of 106 

 

India – “Environmental Infrastructure in Industrial Parks” under the project “Sustainable Environment-friendly Industrial 
Production (SEIP) - Phase II   

Guidelines 

ANNEXURE # 4-1 

Inlet Standards to CETP in Uttarakhand6 

 

 

                                                 

 
6 https://ueppcb.uk.gov.in/files/CETP_HAridwar.pdf 

https://ueppcb.uk.gov.in/files/CETP_HAridwar.pdf


Page 73 of 106 

 

India – “Environmental Infrastructure in Industrial Parks” under the project “Sustainable Environment-friendly Industrial 
Production (SEIP) - Phase II   

Guidelines 

 

 ANNEXURE # 4-2 

 

Industrial Wastewater Treatment Schemes 

Preliminary Treatment 

PROCESS / TECHNOLOGY DESCRIPTION 

Screening  Provided at the intake point to prevent floating matter that could 
clog the systems or cause damage to pumps. 

Grit Removal 
 Used in WWTP to remove heavier inorganic matter (like sand), 

by settling in Grit Chambers. These pollutants can adversely 
impact secondary treatment processes. 

Oil and Grease (O&G) 
removal 

 Oil and grease are separated using O&G traps and are then skimmed-
off from the surface of the tank. This process can be rendered more 
efficient by dissolved air flotation or vacuum flotation processes. 

Primary Treatment 

PROCESS / TECHNOLOGY DESCRIPTION 

Equalization  The prime objective is to homogenize the quality of effluents 
coming to CETP and to avoid surges in hydraulic loads to the 
subsequent treatment processes. 

 In cases where high fluctuation in quality of effluents and flow rates 
are expected, CPCB suggests having equalization tank with hydraulic 
retention capacity of 24 hours. 

 Coarse diffused aeration is provided in the equalization tanks to avoid 
putrefaction or settling. 

Neutralization 
 Applicable for highly acidic and highly alkaline effluents. 

 Acidic effluents may be neutralized by treatment with lime, lime 
slurry or caustic soda. 

 Alkaline waste may be neutralized by treatment with acids. 

Clari-flocculation & 
Sedimentation 

 This process is adopted to remove fine suspended particles, 
reaction material (emulsified metal compounds, polymers and 
their monomers), etc. by adding coagulation aids in a rapid 
mixing chamber and then passing through a flocculation 
chamber where flocs are formed. 

The heavy flocs are then allowed to settle down to the bottom of the tank 

and are withdrawn as primary sludge. 

Secondary Treatment 

Aerobic Treatment: Various technologies are utilized for aerobic (in presence of air) treatment of the 
effluents to remove biodegradable organic pollutants; utilizing microbes as described below. 

TECHNOLOGY DESCRIPTION 

Activated Sludge 
Process (ASP) 

 The effluents from the primary treatment processes are conveyed to an 
aeration tank and are aerated with mechanical devices such as fixed/ 
floating/diffused aeration/ oxygen injection systems; etc.; where bio culture 
feeds upon the biodegradable organic matter.  



Page 74 of 106 

 

India – “Environmental Infrastructure in Industrial Parks” under the project “Sustainable Environment-friendly Industrial 
Production (SEIP) - Phase II   

Guidelines 

Aerated Lagoons  The effluents from primary treatment processes are collected in lagoons 
where aerobic microbes feed on the organic matter and are aided by 
aeration with mechanical devices such as floating/ fixed aerators.  

Trickling Filters/ Bio 
filters 

 In the trickling or percolating filter process, microorganisms get attached 
and grow on highly permeable media; through which the wastewater is 
trickled – or percolated. 

 Used when effluent is highly loaded with COD. 

 Maybe used as a roughing plant followed by another advanced secondary 
treatment system. 

Sequential Batch 

Reactors (SBR) 
 SBR are relatively evolved technology and is an advanced variant of ASP; 

where multiple processes of Aeration Tank and Secondary Clarifier are 
coupled into a single tank where the four processes, viz. FILL, AERATE, 
SETTLING and DECANT happens in a sequence and are automated using 
Programmable Logic Controllers (PLCs). 

 This technology is utilized especially when there are land constraints and 
higher degree of effluent purification is required. 

Moving Bed Biofilm 
Reactor (MBBR) 

 This technology is based on principle of treating the wastewater by keeping 
the media with the biofilm (caused by the attached growth of microbes) in 
motion inside the aeration tank. The media is kept in motion using diffused 
aeration techniques. 

Membrane 
Bioreactor (MBR) 

 Treats municipal and industrial wastewater. 

 MBR is considered as one of the advanced aerobic treatment technologies 
where highly concentrated biomass culture is maintained in much more 
compact tanks compared to other technologies and the treated 
wastewater is taken out through ultra-filtration membranes. Hence, MBR 
is a technology which has aeration tank, secondary clarifier and filtration 
unit rolled into one. 

 Comparatively expensive technology. However, it is ideal in cases where 
space is a constraint and to meet stringent effluent quality standards. 

Tertiary Treatment 

PROCESS / TECHNOLOGY  DESCRIPTION 

Sand Filters  Sand filter remains the most economical and effective filter for polishing 
effluents post-secondary treatment to take out any fine suspended 
particles. 

 Sand filters can be of a single grade (same size) or multi-grade (pebbles to 
find sand) through which the wastewater is made to trickle down. The sand 
filters need to be given backwash to flush out any contaminants that clog 
the media bed.  

Activated Carbon Filters  Activated Carbon Filters are used as part of the polishing unit in 
combination with the Sand filters. Activated Carbon adsorbs organics and 
odour causing substances when the effluent is passed through a bed of 
Activated carbon granules.  



Page 75 of 106 

 

India – “Environmental Infrastructure in Industrial Parks” under the project “Sustainable Environment-friendly Industrial 
Production (SEIP) - Phase II   

Guidelines 

Micro Filtration  Applied when a solid free wastewater is desired for downstream facilities, 
such as reverse osmosis or complete removal of hazardous contaminants. 

 Used in metal particle recovery. 

 Used in metal plating wastewater treatment. 

 Used in sludge separation after activated sludge process in a central 
biological WWTP, replacing secondary clarifier. 

Ultra-Filtration  Removes pollutants such as proteins and other macromolecular compounds 
and toxic non-degradable components. 

 Separates heavy metals after complexation or precipitation. 

 Separates components not readily degradable in sewage treatment 
effluents, which are subsequently recycled to the biological stage. 

 It is a pretreatment step prior to reverse osmosis or ion exchange. 

 Removes SS along with attached COD as a polishing step and avoiding 
secondary clarification. 

Retention ponds  Used to avoid hydraulic overload of downstream facilities. 

 Separates solid pollutants (such as sediment, organic matter, 
dissolved metal compounds and nutrients) from rainwater. 

 Applied to industrial sites with highly contaminated surfaces. 

Nano-Filtration  Applied to remove larger organic molecules and multivalent ions to recycle 
and reuse the wastewater or reduce its volume. 

 Increases the concentration of contaminants to such an extent that 
subsequent destruction processes are feasible. 

Reverse Osmosis (RO)  Reverse Osmosis is the process used to treat effluents with high levels of 
Total Dissolved Solids (TDS) and separate them into streams of concentrate 
and permeate [low TDS levels] as required. The number of stages of RO 
plants to be deployed depends on the strength of the inflow and the 
recovery percentage required. 

 Separates water and dissolved constituents down to ionic species. 

 It is applied when a high purity water is required. 

 In Wastewater treatment, permeate is the product stream, whereas the 
concentrate is likely to be the pollutant stream that needs to be 
managed separately. At times, the concentrate can also be of 
commercial value (e.g., as brine solution, which may be recycled in 